

# TECHNICAL TABLES

(as per available reference)

## TEST REPORT-According to EN 14411

Test Performed	Results
Determination of Water absorption- ISO 10545-3	Average Water Absorption: 2.8%
Determination of Modulus of Absorption - ISO 10545-4	Result not possible due to the high Flexibility of the product
Determination of Resistance to Abrasion - ISO 10545-6	Average Volume: 144 mm <sup>3</sup>
Determination of Chemical Resistance - ISO 10545-13	Household Chemicals/Acids/Alkali: UC/UHC/UHC
Determination of Resistance of Stains - ISO 10545-14	Class of Resistance: 5
Determination of Frost Resistance - ISO 10545-12	Number of damaged tiles after 100 circles: 0

**Applications:** Internal or External Walls

**Glues Tested:** Col Epoxy from Weber and Megabond from Megapoxy

**Form of Application:** Placing 2mm of glue spread on the base and 2mm joint

Recommend Glue:  **weber**, **Megapoxy** & Similar

## Natural Slate & Sandstone Exports (P) Ltd.

GOVT. OF INDIA RECOGNISED STAR EXPORT HOUSE

185, Nemi Nagar, Near DAV School, Gandhi Path, Vaishali Nagar, Jaipur 302021 (India)

Phone

(0091) 141 - 4106600, 5175265, 5175287

Fax

(0091) 141 - 4032837, 2353024

E-mail

[contact@nnstones.com](mailto:contact@nnstones.com)

[customersupport@niceandnaturalstone.com](mailto:customersupport@niceandnaturalstone.com)

Website

[www.nnstones.com](http://www.nnstones.com)

[www.breathingrocks.com](http://www.breathingrocks.com)